VT No. 31-0942 FXST Solo Seat Kit

5/16 -16NC x 1 Hex Head
Screw with Flat Washer
and Lock Washer

1/4 - 20 x 5/8NC Hex
Head Screw with

g Lock Nut
, /

5/16 -24NF x 2 1/4
Hex Screw with Lock

='}‘:-‘.33
"-‘7== Nut

Seat “T”

Frame Cover
~

Motorcycle Frame /
g and Lock Nut

5/16-18NC x 3/4 Hex Head
/ Screw with Flat Washer O

5/16 - 18NC x 1 Socket Flat Head Screw
with Flat Washer Lock Nut

For 2006 Parts List

2 3/8 -16NC x 1 1/4 Buttonhead Screw with | Qty VT No. Item

Flatwasher 1 31-1003 Frame Cover

For 2000-05 < Wi 13-0542 Spring

2 1/2 -13NC x 3/4 Buttonhead Screw with —_ \&' 31-0797 Hinge (Not Sold Separately)
31-1002 Seat “T” (Not Sold Separately)

Flatwasher & Lock Washer

1. Assemble cover, hinge springs and seat “T” with screws, washers and nuts supplied.
2. Install the cover assembly on the motorcycle as shown
3. The seat “T” will accept most seats.

3.21.19

OGN =2NDN=LBN=2LBNONONN=2=S2N=2=DN

1/2-13 NC X 3/4 button head screw
5/16-24 NF x 2 1/4 hex head screw
5/16-18 NC x 1 hex head screw
5/16-18 NC x 1 socket flat head screw black
5/16 -18 NC x 3/4 hex head screw
1/4 -20 N x 5/8 hex head screw
5/16 18 NC hex lock nut

5/16 -24 NF hex lock nut

1/4 -20 N x 5/8 hex head screw
5/16-18NC hex lock nut

5/16 -24 NF hex lock nut

1/4 -20 NC hex lock nut

1/2 split lock washer

5/16 split lock washer

1/2 flatwasher

5/16 flatwasher



